Scan o gsa the rapod
TEST REPORT st
No. : SZIN2311002595PL04_EN A i

Date : 2023-12-12

STINT ORAAorL 04
Page: 1 'Df 3 aricatian:

ermck sgaonling sam cn

CUSTOMER NAME: BEWJING NEW BUILDING MATERIALS PUBLIC LIMITED COMPANY

ADDRESS: TOWER A, BNBM CENTER, FUTURE SCIENCE PARK, NO.9, QIBEI
ROAD, CHANGFING DIST, BEWING, PEOFLE'S REPUBLIC OF
CHINA

Sample Name . GNG Moisture Resistant Gypsum Board

Product Specification - 2440x1220x12

Manufacturer - Beijing New Building Materials Public Limited Company

Above information and sample(s) was/were submitted and confirmed by the client. SGS, however,
assumes no responsibility to verify the accuracy, adequacy and completeness of the sample
information provided by client.

SGS Ref. No. - GZIN2311001156CM04_EN

Date of Receipt - 2023-11-28

Testing Period o 2023-11-28 ~ 20231212

Test result(s) . For further details, please refer to the following page(s)
(Unless otherwise stated the results shown in this test report refer only
to the sample(s) tested)

Signed for

SGS-CSTC Standards Technical
Services Co, Ltd. ShenZhen Branch.

€44'e

Jessie Ho
Authorized signatory
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Summary of Results:
No. Test ltem Test Method Result
. BS 1230-1:1985 Section 5.1.3 and
1 Breaking load ) See result
Appendix C

Onginal Sample Photo:

Sample- Longitudinal Sample- Transverse
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Test ltem: Breaking load
Sample Description: See photo
Test Method: BS 1230-1:1985 Section 5.1.3 and Appendix C
Test Condition:
Specimen: 400mmx=300mmx12.20mm
Condition: 40C to constant mass
Load speed: 250N/min
Test Result:

Specimen

1 2 3 4 5 Average
No.

Longitudinal

direction, N

570.0 567.0 605.1 5673 563.5 575

Transverse
2921 2901 300.0 3011 291.7 295
direction, N

Appendix information:
The test method was carried out by SGS-CSTC Standards Technical Services Co., Ltd. Guangzhou

Branch.

i'l'l'l'ttttEnd ﬂf remnmimt

Unloss ctharwise agrasd in writing, thic dcu:unﬂntl: Issued by tha Cnvrqmny subjoctio its General Conditionsof Sarvica printod overeaf,
available on request or acoessitle at Aftention s drawn 1o {he limitation of liability,
indamnifica ion and jurisdiction isswes dafined therein. Aay holder of this document i3 advised that information contained hereon reflects
the Company's findings &l ithe lime of is inlervention only and wihin the limits of CRenl's inslruclions, if any. The Compary’'s sale
respansibility 8 1o its Client and 1hig documsnl doas nat oxanerate pariies to a trangaction from axerclaing all thair ights and obligations
undar the transaction documanta. This documand cannot ba raproduced axcap! in Tull, withoult prior writtan approval of tha Comparny. Any
unauthorized ateration, forngery of falssfication of tha contant or appaarancs of this document |a unlawiul and offenders may ba prosacuted
to the fullest extent of the lew. Unless ctherwise stated the reasults shown in this test report refer only to the sample(s) tested and such
sampla(s) s rotainad for 30 days only,

Attenticn: To check the authenticity of testing /inspection report & certificate, please confact us at telephone: [BE-TEE) ZI0T 1443
ar amail CN.Docchac ks gs com

Ao 13, o 1 P P01 e, it o (3, o i ot e o i e g O 1 WoPh6groep com
48+ £ ENGERERREREREEEEROE TN (FE) THrErEsict-om, Bin, 1501, 15900-501 g 5o 196755 25328673 sgs.caira@ag.con
|

q

Membrer of the SGS Group (365 5A)



